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LABORATORY TEST REPORT 

 
 
Report for: Dymotek   
 7 Main St., P.O. Box 440 

Ellington, CT 06029 
  

    
Attention: Tom Trueb 

 
 

Product Name:    Roof Top Blox
TM

 Manufacturer:  Dymotek 

Project No.:      DYMO-003-02-01 Source: Dymotek 

Date Received:   January 23, 2013 Dates Tested:   March 13-23, 2013 

 
 

Purpose: Determine the load bearing resistance of Dymotek’s Roof Top Blox
TM

 by 
application of uniaxial dead loads, D, for a continuous eight (8) hour period under 
constant radiant heat exposure (black panel temperature 200°F).   

   
 

Test Methods: Testing was conducted under client’s direction.  Briefly, samples were 
equilibrated to temperature one hour prior to load application.  Uniaxial dead 
loads were applied to RTB-01:  Roof Top Blox

TM
 for a continuous eight (8) hour 

period under constant radiant heat exposure (black panel temperature 200°F) 
using a universal testing machine.  As specified by the client, an average creep 
rate ≤ 0.005 in./hr over the final hour of testing was deemed an acceptable result. 

 
 The following uniaxial dead load configurations were tested (See Appendix A for 

detailed drawings): 
1. 250 lbf point load centered on the RTB-01 load bearing surface 
2. 350 lbf distributed load applied to the RTB-01 load bearing surface 
3. 350 lbf point load centered on an elevated STR-04.  STR-04 

threaded a maximum 2 inches into the RTB-01. 
 
 

Sample Description: Product samples were supplied by Dymotek and received January 23, 2013.  
RTB-01: Roof Top Blox

TM
 is an injection molded polypropylene component with a 

galvanized steel plate insert (min. 0.012 in. bare metal thickness; Fy = 50 ksi) and 
an adhered extruded polystyrene foam base (min 1.60 pcf).  STR-04 is a 10” 
galvanized slotted steel strut channel.  See Appendix B for the manufacturer’s 
product specifications. 
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Results:    
 

Table 1: Load Bearing Resistance of Roof Top Blox
TM 

 

Property Test Method Results
 

(Pass/Fail) 
Requirement 

Load Bearing Resistance; 
8 hr uniaxial dead load; 
200°F black panel temperature 

Client Specified
 

  

 250 lbf point load centered on 
 the RTB-01 load bearing surface 

 Pass 
1
Average creep rate 

over the final hour of 
testing ≤ 0.005 in./hr

 

 

350 lbf distributed load applied to 
the RTB-01 load bearing surface 

 Pass 

350 lbf point load centered on an 
elevated STR-04 

 Pass 

1
Requirement specified by client 

  
 
Statement of Attestation: 
 
The results of the aforementioned testing were determined in accordance with methods described herein.  
The laboratory test results presented in this report are representative of the material supplied.   
 
 
 
 
 

Signed:  

 Zach Priest, P.E. 

 Director 

  
  
  
  

 
 
Report Issue History: 
 

Issue # Date Pages Revision Description (if applicable) 

Original 03/27/2013 5 NA 
Rev 1 4/24/2013 5 Updated product literature 
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Roof Top BloxTM:  250 lbf Point Load 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

Roof Top BloxTM:  350 lbf Distributed Load 
 
 
 
 
 
 

 
 
 
 

D = 250 lbf D = 250 lbf 

D = 350 lbf D = 350 lbf 
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Roof Top BloxTM:  350 lbf Load Applied to Elevated STR-04 
 
 
 
 
 

  
 
 
 
 
 
 
 

D = 350 lbf 
D = 350 lbf 
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END OF REPORT 
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